Installation Instructions COMMSCOPE’

860665492-AMK-008-INSTALL INSTALLATION INSTRUCTION
DBHP RADIO ENCLOSURE - ERICSSON VERSION

~————(24.00(609.6]) —— (17.53[445.2]) —=
) i ‘ i 4 ) i
b @
[c) © © [c)
|/ (T o olofeaiefi \~| > 1 ﬂ/ ° ) ° \EH
S, | dmn B = ° °
\ L ®
i | | o - O
SR | Gmem G, -
e | S s iy
e | [oms i | e
e | W " 9| i
I Ilﬂ[l UIIII I [lllﬂ llﬂll ll“llﬂ[lllﬂllll“llllﬂ"ﬂllll _ Illl !l!l!ﬂ!ﬂ!l!l!ﬂ!ﬂ!l!l! |[l| i Hllllﬂﬂlﬂllﬂlﬂﬂlﬂll
| | | e
. 1 i
\ L ®H® |
A R R | i
: \ lllllllllﬂ“ﬂﬂllﬂll % N Illlﬂ“llﬂlllllllllll v “ﬂllllllllllﬂllllﬂllllllll I HIIHIHH'HIIHIHE'HII
| TR VT ! ﬂul i I
Sy | Sl i |
fiseeen | Eies S |
fiEeeeE | Eieses S |
i | RS prsshma |
REVEIO e | S (e | | S
R 040 0y}
EV. DESCRIPTION DATE APPROVED HH|HI|ﬂ|ﬂﬂ|ﬂ||ﬂ|ﬂ“lﬂ||ﬂ|ﬂﬂ|ﬂl|ﬂ [I|ﬂ"|HI|||HH|HI|H|HH|HI|H|HH|HI Hﬂlllﬂlﬂﬂlﬂllﬂlﬂﬂlﬂllﬂlﬂ UH 8 . .
: - | s i | e ol
21JUN24 |  40198601CMO ﬂ"lﬂllﬂ|ﬂ|]|ﬂ||ﬂ|ﬂﬂ|ﬂ||ﬂ|ﬂ|]|ﬂ|'ﬂ “'ﬂllﬂ||I||ﬂﬂ|ﬂ||“|ﬂ|]|ﬂ||“|ﬂ|]|"| . o .
ADDED 860665492-AMK-006 FOR RADIO TABLE ON NSUN IX1002 I oo hl " W AR 1 . . . Q O
B SHEET 2 AND ADDED NOTE 3.6; UPDATED RADIO 12JUL24 40199231CMO / o A
TABLE ! N o o ./

This table show the evolution and history of document from initial to current version.

Further information regarding CommScope’s commitment can be found at www.commscope.com/About-Us/Corporate-Responsibility-and-Sustainability.

Visit our website or contact your local CommScope representative for more information.
This product is covered by one or more U.S. patents or their foreign equivalents. For patents, see www.commscope.com/ProductPatent/ProductPatent.aspx

@ 2023 CommScope, Inc. Confidential 860665492-AMK-008-INSTALL 10F 11
VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REV B



Installation Instructions

COMMSCOPE’

1.0

2.0
3.0

GENERAL NOTES

1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X.X]

DESIGN NOTES

MANUFACTURING/SPECIAL REQUIREMENTS

3.1 TIGHTEN HARDWARES, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,
M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)
M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)
M6: TORQUE 75.0 IN-LB OR 8.5 N-M (W/ STEEL NUT)
M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)
1/4-20: TORQUE 4.8 FT-LB OR 6.6 N-M
3/8-16: TORQUE 19.6 FT-LB OR 26.6 N-M

[3.2> CONFIGURATIONS AND QUANTITY OF EQUIPMENTS IN INSTALLATION ARE LISTED ON TABLE.

3.3 EQUIPMENT INSTALLATION INSTRUCTION ON PAGE 3.

"X" 1S A VARIABLE FOR COLOR,KIT SHOULD BE COLOR MATCHED TO ENCLOSURE DEPLOYED ON SITE.
[3.5> IF THE MOUNTING HOLES DO NOT MATCH, FIELD FABRICATION WORK WILL BE REQUIRED TO RELOCATE IT.

THE BRACKET IS INCLUDED IN 860665492-AMK-006

[3.2> APPROVED ERICSSON RADIO CONFIGURATIONS REQUIRED ?‘Eggaﬁééégg EF'{?A(T:SI[\‘\S'GURAT'ON
ERICSSON
CONFIGURATION
8843 4449 4490 4890 220x or 440x |  PSU 6308 N DAL | 860865492-AMK-006 860661736-MV2-C03X
! ! ! : ! 1 : :
2 : : : : : : :
3 1 : : : : ! !
4 : : : : : : :

@ 2023 CommScope, Inc. Confidential

860665492-AMK-008-INSTALL

2 OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

MTM1137-3110-00

4 X M8 HARDWARE

MTM1210-1000-00
‘[\ i |
/- / j

I
@) @)
o ;
¢ 0 1 A A
w20 0 =
©
o | il
— » T~ </i°/ 9 (@
° @) @)
{ <
- H - MTM1137-3114-00
4 X M8 HARDWARE 3 X M6 HARDWARE \
L MTM1137-3114-00 : 4890
843 220x or 440x 38 4490
"A": 4490 4890 -3114- INSTALL 4890 TO THE BRACKET MTM1137-3114-00 USING
INSTALL 8843 TO THE BRACKET MTM1137-3110-00 USING INSTALL 220x or 440x TO THE BRACKET MTM1210-1000-00 LNSE%LO‘?&%LOE;Z%E?AL%KCE}I vl\\;l/Igﬂé?F)z? :,\][1)4&? SING 4 SETS OF M8 HEX BOLT. LOCK WASHER AND FLAT
4 SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT USING 3 SETS OF M6 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SHOWN WASHER AS SHOWN
WASHER AS SHOWN WASHER AS SHOWN

35
MTM1210-2000-00—
MTM1137-3106-00
B@) 2 © @)B L @
{O} % A e b 7
o O —D O o a° |° 00 @
O o 00 02 @ ‘
0O === ; _ il ZZ PNl }
>R RO ¢ )
G o O —=> O o o @
o @ \ ‘m,RJ
o A1 0
_ A 25
S /‘Kgﬁ “ - o
\ —
MTM1137-3106-00 4 X M8 HARDWARE
MTM1137-311200— 4 X M8 HARDWARE e 6305 4 X M8 HARDWARE MTM1137-3106-00
'B" CFIT-FC24D0-RJ | CFIT-FC24D0-RJ:
4449 6308:
INSTALL THE BRACKET MTM1210-2000-00 TO THE BRACKET MTM1137-
INSTALL 4449 TO THE BRACKET MTM1137-3112-00 USING o e D e AT 3106-00 USING 4 SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT
4 SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT ,
4 SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SHOWN
WASHER AS SHOWN WASHER AS SHOWN
INSTALL CFIT-FC24D0-RJ TO THE COMBO BRACKET USING 2 SETS OF
CUSTOMER PROVIDED HARDWARE
@ 2023 CommScope, Inc. Confidential 860665492-AMK-008-INSTALL 3 OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

e O Ja
N O
o |
o
1/4-20 SHOULDER BOLT o [
Tﬁ 2 —— M6 HARDWARE
O
(43.5[1105.2]) = %TL
. —(42.0[1067.1])
(40.0[1016.3]) it o

(35.0(889.3] |——F— e |

2X M6 HARDWARE—" 2X M6 HARDWARE
O
+ i
g— 27.0(686.1))

R

loo oo o

2X M6 HARDWARE | 8 —(23-0[584-5])
_\ 00 O o | %8
[18.0[457.5]] - % 18.0(457.5))
o | ° = o |®
(14.0[355.9]) \@ ——— 15.0(381.3])
S & 13.0(330.5))
E I |
| — o 3X M6 HARDWARE
i
@ I ® ® | O
Ife}
o o . [0
0[0.0] " 0[0.0]
LEFT SIDE VIEW
(BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN)

HARDWARE INSTALLATION

EE 0 9]

W o ——1/4-20 SHOULDER BOLT
M6 HARDWARE — o -
| (&E——{u35[1105.2)
(42.0 [1067.1])7%@“ )
°© ° ] (40.0[1016.3])
I =] (35.0(889.3])
I N
dl 2X M6 HARDWARE
° 4~
2X M6 HARDWARE ° —829, ° /m M6 HARDWARE
(17.0[%2.1]& o ° <O:>Og o %f 16.0[406.7]
X |
\ 0 0 0o (2)
130[3305]——78 | o o= o o é 120[305.1]
ot — "l—f[
8%[ ] g |
of ° ° °
of . . o
0[0.0] “ 0[0.0]
RIGHT SIDE VIEW
(BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN)

@ 2023 CommScope, Inc. Confidential

860665492-AMK-008-INSTALL 4 OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions

COMMSCOPE’

I St
O
®
o
DETAIL A
SCALE1:3
i o ’ﬁ’miniuqmmml\n | ‘ i
o X \ @
ol s
° m MM I
| @71: 1 I @4
. =
| U -
I BD ([ [ﬁpm
T T
(o) =
4 K
| n :
—~ o °
| [ < o
NERE :
o © i
0 © 0
| [o o o
ol, I|© o
| [of o o
of 0 © o
.o :
: ol. |o o
o :
' a |© o
| | ol & ©
: ol | © i
] I 00 ©
. L | oA [= ©
? / ° g
= 0 o =
By |
VN — 0 g e
] ] 0
4X M6 SCREW

8843 (LEFT) INSTALLATION:
4449 (RIGHT) INSTALLATION:

A) INSTALL SHOULDER BOLT IN TOP LOCATION AS SHOWN(SEE SHEET 4)

B) HOLD RRU PANEL BETWEEN 45-90 DEG. AND INSERT BOTH TABS INTO
SLOT ON UPRIGHT

C) ROTATE PANEL INTO PLACE AND LIFT ONTO THE REAR UPRIGHT
GUIDING PIN FOR SUPPORT

D) SECURE PANEL WITH PROVIDED M6 HARDWARE

E) REPEAT PROCESS FOR OPPOSITE SIDE RRU MOUNTING(IF APPLICABLE)

1/4-20 SHOULDER
BOLT

C1- 8843 & 4449 & 220x/440x & CFIT-FC24D0-RJ AND 6308

e e

e cececseecocslcocecceee e
7 7

CCD?O

W

CFIT-FC24D0-RJ INSTALLATION:

£

& -

[ -
). - [ -
Jooocoo | 8(oo doS*=

M6 SCREW

PRE-INSTALLED—

INSTALL CFIT-FC24D0-RJ WITH BRACKET ON ENCLOSURE AND SECURE

BY 4 SETS OF M6 SCREW AND CLIP NUT

Z

M6 SCREW
PRE-INSTALLED
220x or 440x INSTALLATION:

6308 INSTALLATION:

INSTALL 220x or 440x WITH BRACKET ON ENCLOSURE AND SECURE BY 2
SETS OF M6 SCREW AND CLIP NUT

INSTALL 6308 WITH BRACKET ON ENCLOSURE AND SECURE BY 5 SETS OF
M6 SCREW AND CLIP NUT

FAN KITS INSTALLATION:

INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,

SEE 860661736-MV2-C03-INSTALL

@ 2023 CommScope, Inc. Confidential

860665492-AMK-008-INSTALL

5OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

C2- 8843 & 4490 & 220x/440x & CFIT-FC24D0-RJ AND 6308

= |
——1/4-20 SHOULDER
BOLT
: I JL ‘
0 \ \
MTM1137-3112-00 0"’“|||||Il|| 0 # j
g o l’ w
4 X 3/8" HARDWARE ——3X M6 HARDWARE ||| i ||||| ] O j
- i e O N
; ' i |||||||||||||||| ; X A D]
ALY SR g ) ——
: ¢ i o o) :
it (O i )
PR I - 5B
N o ® B
%@ % |}'{'I|}|i||||||i|}|i E : |i|i|}|i||||||i|}|}|i I||||||||||||||I|I|I| § E o T MTM1137-3113-00
: 0 ||ﬂ||"||||||| o 7 o |ﬂ||ﬂ|||||||| it |||||||||||||||| ol oo .
o || G [ S e
: | || R - f| bt 3 I
’ | EF b o o U ®
o | .|| e g b | k-
0 (S~ 0'\0’ ||"|||ﬂ“|||||| ||||||||“||I|| 4 o o 0 Bl S
MTM1137-3113-00 : B |||||,,“! puE It 3 U I
| = 0 _ M6 HARDWARE
B M6 CLIP NUT
\ 8
DETAIL B
~2 SCALE1:3
MTM1137-3112-00 & MTM1137-3113-00 (RIGHT): 4490 INSTALLATION (RIGHT):
o ey 00 OY1SETSOFBSCRENADSLPGT
B) SECURE THE COMBO BRACKET USING 4 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER ,
CLIP NUT AND 1 SETS OF 1/4 SHOULDER BOLT, LOCK WASHER, NUT
@ 2023 CommScope, Inc. Confidential 860665492-AMK-008-INSTALL 6 OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions

COMMSCOPE’

I A SN

O

8843 (LEFT) INSTALLATION:

A) INSTALL SHOULDER BOLT IN TOP LOCATION AS SHOWN(SEE SHEET 4)

B) HOLD RRU PANEL BETWEEN 45-90 DEG. AND INSERT BOTH TABS INTO
SLOT ON UPRIGHT

C) ROTATE PANEL INTO PLACE AND LIFT ONTO THE REAR UPRIGHT
GUIDING PIN FOR SUPPORT

D) SECURE PANEL WITH PROVIDED M6 HARDWARE

E) REPEAT PROCESS FOR OPPOSITE SIDE RRU MOUNTING(IF APPLICABLE)

C2- 8843 & 4490 & 220x/440x & CFIT-FC24D0-RJ AND 6308

1/4-20 SHOULDER
BOLT

b\’\/'\/'\/
DETAILC
SCALE 1:2
ERICSSON
4490

(11} D N\
o O e
o 0 —
o ) o
© [11] @ o
("} 0 ® s
o ) (-] o
O D [] ® o
© O [ o
© o
¢ o
© o
o
o ol-~
o O ° o
o i)
o f
() o~
(11} 11} G |
© o
() o \%
o i)
© o
© ) CFIT-FC24DO0-RJ

(] ° @ ﬂ)
(11}

© = © =9 1] O]
® = =
© =0 v, o= @ ©
® 4X M6 SCREW ®

CFIT-FC24D0-RJ INSTALLATION:

INSTALL CFIT-FC24D0-RJ WITH BRACKET ON ENCLOSURE AND SECURE

BY 4 SETS OF M6 SCREW AND CLIP NUT

M6 SCREW

PRE-INSTALLED

BiE

220x or 440x INSTALLATION:
6308 INSTALLATION:

INSTALL 220x or 440x WITH BRACKET ON ENCLOSURE AND SECURE BY 2

SETS OF M6 SCREW AND CLIP NUT

INSTALL 6308 WITH BRACKET ON ENCLOSURE AND SECURE BY 5 SETS OF

M6 SCREW AND CLIP NUT

o]

=

M6 SCREW
PRE-INSTALLED

FAN KITS INSTALLATION:

¥ H
|

i

§

E}

L :
5

INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,

SEE 860661736-MV2-C03-INSTALL

@ 2023 CommScope, Inc. Confidential

860665492-AMK-008-INSTALL 7 OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

C3- 4890 & 4449 & 220x/440x & CFIT-FC24D0-RJ AND 6308

1/4-20 SHOULDER
BOLT
U E I ,,
[\] 0
~~ l”””l |- @ T d ||II||||||||'“
3X M6 HARDWARE - ‘ o . 0 O ||II|I|i|I|I|i|}|I|I|
e BAE S
o 1 | R St i
Y 4 i [J R || il woufii oo (L il
% . e
A X ; i
) T o e Wil f [ Dbl
N - . D ML e
- II ) 0 |||||||I||II ) il o|||”| 0 0 ““lllllllll
< 7] el - e | z}III|I|I|}|I|}|}I{I}I z | 3|I|I}III{ L 'i'I'I'i'I"I'I'I'I'L
0 0
| ﬂ X ol °’ I
M =R | Bl B
|| 0 0 IHI 0 0 (3 "l ”
: o . [
J Il il i it
N o (- o M b
4 X 3/8" HARDWARE !|!|!|l|'|'ﬂ'|'|'ﬂ'|' N0 ——== 10 2~ [ o Wi
—F Lo —
MTM1137-3113-00 = 0 |s o B g "
' i MTM1137-3113-00
\ § \! _\
Q ® I i o g =
. | S J T
) g
By W) :
MTM1137-3110-00 & MTM1137-3113-00 (LEFT): 4890 INSTALLATION (LEFT): — J \\«@@ X ﬂ
A) INSTALL MTM1137-3113-00 TO THE EQUIPMENT MOUNT BRACKETS MTM1137-3110-00 AND HANG 4890 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00 AND I 7
SECURE USING 4 SETS OF 3/8" HEX BOLT, LOCK WASHER AND NUT SECURE BY 1 SETS OF M6 SCREW AND CLIP NUT
B) SECURE THE COMBO BRACKET USING 3 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT [
WASHER , CLIP NUT AND 1 SETS OF 1/4 SHOULDER BOLT, LOCK WASHER, NUT -
M6 HARDWARE J
M8 CLIP NUT
DETAILD
SCALE1:3
@ 2023 CommScope, Inc. Confidential 860665492-AMK-008-INSTALL 8 OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

m20sHouber  G3- 4890 & 4449 & 220x/440x & CFIT-FC24D0-RJ AND 6308

BOLT

DETAIL E
SCALE 1:2 A b
ALLE LAY
K% fﬁ TR
- ; :
go° _ |
00/o ,
[ =]
o E
0
| { { (| 11 m@
(\_/
o
Witttz 4 m \ﬂr([ls '
) In |
° N e
"'fr””r””f,; o)
o 1
) 2

8

(o of

®

;Er'" 2
ﬁi/ ==
3 2
A A
| =
DO00O0O0O ) ﬂ(ooo‘%ﬂaﬂl

D
] E ° M6 SCREW
2 o . No PRE-INSTALLED |
Q
: : 0 |1 i i
0 | 0 ® ) o L/
; : L\ I
° o AT W
o) 9 o 0
0 @ {}@ Q/‘“_//m )
? @ém@ 2 ~
(0]
¢
3

i
eewTYeee

=
%2 > G2 o]

OOO0OO0ODOO0OO0OOOORHOOCOOOOOOOOO0OO0OO00O0O OO
i 700y

2; of o
0 0
(]
S (-] \ ® 0 O g :
o — ‘ [0} J quiou (]
3 CFIT-FC24D0-R Yy . O 0 0
".",, ) o
° - 0 \
S oEE o ® ) _ -]
= o) (] 0
4X M6 SCREW o R T,
@ g ==
o) . —
M6 SCREW
PRE-INSTALLED
220x or 440x INSTALLATION:
4449 (RIGHT) INSTALLATION: CFIT-FC24D0-RJ INSTALLATION: 6308 INSTALLATION: FAN KITS INSTALLATION:
A) INSTALL SHOULDER BOLT IN TOP LOCATION AS SHOWN(SEE SHEET 4) INSTALL CFIT-FC24D0-RJ WITH BRACKET ON ENCLOSURE AND SECURE INSTALL 220x or 440x WITH BRACKET ON ENCLOSURE AND SECURE BY 2 INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,
B) HOLD RRU PANEL BETWEEN 45-90 DEG. AND INSERT BOTH TABS INTO BY 4 SETS OF M6 SCREW AND CLIP NUT SETS OF M6 SCREW AND CLIP NUT SEE 860661736-MV2-C03-INSTALL
SLOT ON UPRIGHT
C) ROTATE PANEL INTO PLACE AND LIFT ONTO THE REAR UPRIGHT INSTALL 6308 WITH BRACKET ON ENCLOSURE AND SECURE BY 5 SETS OF
GUIDING PIN FOR SUPPORT M6 SCREW AND CLIP NUT
D) SECURE PANEL WITH PROVIDED M6 HARDWARE
E) REPEAT PROCESS FOR OPPOSITE SIDE RRU MOUNTING(IF APPLICABLE)
@ 2023 CommScope, Inc. Confidential 860665492-AMK-008-INSTALL 9 OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE’

C4- 4890 & 4490 & 220x/440x & CFIT-FC24D0-RJ AND 6308

_—
.—-/

= |
_ i \\"S’llﬂ\‘»
° Ol an |
| i|i|i|i|i|ili|i|ilili § : | IIII'II g
. | |
|I|I|I|I|I|I|I||I|I|I s o MH““““” I \o I 1 ‘
o . ]| g o
> ] |
i T i i
. i
I i
| ; ; MTM1137-3113-00 | ||||||||||||||||I|I|I <
f . \ |I|III|I||||||I|||||| MTM1137-3113-00—
()
- . i
s , ||||||I|I|I|I||| v UUOpIyOT
o T - b —
. Y il
0 . oh) 'llI||||||||||| I
0 |
M6 CLIP NUT AL M6 HARDWAREJ M6 HARDWARE M6 CLIP NUT
DETAIL G
SCALET:3 SCALE 1:3
4490 INSTALLATION (RIGHT): 4890 INSTALLATION (LEFT):
HANG 4490 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00 AND SECURE HANG 4890 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00 AND
BY 1 SETS OF M6 SCREW AND CLIP NUT SECURE BY 1 SETS OF M6 SCREW AND CLIP NUT
@ 2023 CommScope, Inc. Confidential 860665492-AMK-008-INSTALL 10 OF 11

VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



Installation Instructions COMMSCOPE*

C4- 4890 & 4490 & 220x/440x & CFIT-FC24D0-RJ AND 6308

Wi \ “‘ | L |\“ U\ \-;l \il\‘\‘:\\\\‘:‘-.'“\'
\ L\ N\ \
N [ e— ‘l”

]
S
\%Em ERICSSON op
4490
of N\ =
o 0 0
0 ﬁ ﬁ — M6 SCREW X
0 PRE-INSTALLED— 3
o ° g I 0
[} ® o I 0
D 6 o) M~ HIH 0
(11} [] ® fe) p |.. P > @ ,:!J Q
o - P 0
" ‘\% il =7 L
@ ) 0 0
) i 0 ~
o
® o \
oy o ] ) o 0
D O@ 1 Re - E
o {} | - —
® —
D O _m ]
o ! o 0 -
D 0
b CFIT-FC24DO0-R! O o
0] 0
@ - iy 0
9 T
- o ° © = -
o= e N il S
® o]
4X M6 SCREW 0
M6 SCREW
PRE-INSTALLED
220x or 440x INSTALLATION:
CFIT-FC24D0-RJ INSTALLATION: 6308 INSTALLATION: FANKITS INSTALLATION.
INSTALL CFIT-FC24D0-RJ WITH BRACKET ON ENCLOSURE AND SECURE BY 4 INSTALL 220x or 440x WITH BRACKET ON ENCLOSURE AND SECURE BY 2 INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP,
SETS OF M6 SCREW AND CLIP NUT SETS OF M6 SCREW AND CLIP NUT SEE 860661736-MV2-C0O3-INSTALL

INSTALL 6308 WITH BRACKET ON ENCLOSURE AND SECURE BY 5 SETS OF
M6 SCREW AND CLIP NUT

@ 2023 CommSCope, Inc. Confidential 860665492-AMK-008-INSTALL 11 OF 11
VERSION 01 STATUS RE REV B
MODEL VERSION 01 STATUS RE REVB



	Sheet1
	Drawing View324
	Drawing View325
	Drawing View326
	Drawing View327
	Drawing View328

	Sheet2
	Sheet3
	Drawing View246
	Drawing View247
	Drawing View248
	Drawing View249
	Drawing View250
	Drawing View251
	Drawing View252
	Drawing View253
	Drawing View254

	Sheet4
	Drawing View329
	Drawing View331

	Sheet5
	Drawing View256
	Drawing View259
	Detail View A (1 : 3)
	Drawing View264
	Drawing View332

	Sheet6
	Drawing View265
	Drawing View266
	Drawing View268
	Detail View B (1 : 3)

	Sheet7
	Drawing View272
	Drawing View273
	Drawing View275
	Detail View C (1 : 2)
	Drawing View333

	Sheet8
	Drawing View282
	Drawing View283
	Drawing View284
	Detail View D (1 : 3)

	Sheet9
	Drawing View294
	Detail View E (1 : 2)
	Drawing View297
	Drawing View298
	Drawing View334

	Sheet10
	Drawing View306
	Detail View F (1 : 3)
	Drawing View309
	Detail View G (1 : 3)

	Sheet11
	Drawing View321
	Drawing View322
	Drawing View335


